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Test Report

Report No. A222010062310101401

Company Name DONGGUAN CITY XIANGXIN ELECTRONIC CO.,LTD
shown on Report

Address ROOM 201,BUILDING 1,NO.75,XINFENGXI ROAD,SHIJIE
TOWN,DONGGUAN ,GUANGDONG

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

Sample Name Iron shell

Material SPCC

Sample Received Date Mar. 18, 2022

Testing Period Mar. 18, 2022 to Mar. 23, 2022

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(V1)) in the submitted sample(s).

Test Method Please refer to the following page(s).

Test Result(s) Please refer to the following page(s).
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Conclusion
Tested Sample According to standard/directive Result
Submitted Sample RoHS Directive 2011/65/EU with PASS

amendment (EU) 2015/863
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PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment
(EU) 2015/863.
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Lab Authorized Signatory No. R530016396
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Test Method
Measured
Test Item(s) Test Method Equipment(s)
Lead (Pb) IEC 62321-5:2013 ICP-OES
Cadmium (Cd) IEC 62321-5:2013 ICP-OES
Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Hexavalent Chromium (Cr(VI)) IEC 62321-7-1:2015 UV-Vis
Test Result(s)
Tested Item(s) Result MDL Limit
Lead(Pb) N.D. 2 mg/kg 1000 mg/kg
Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg
Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg
Hexavalent Chromium(Cr(V1)) N.D." 0.10 pg/cm? (LOQ) | 1000 mg/kg
Sample/Part Description Silvery metal

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm=

-v e sample 1s negative for Cr - elr concentration 1s below 0. cme. € coating Is
The sample is negative for Cr(VI) — The Cr(VI ion is below 0.10 pg/em?. The coating i

considered a non-Cr(V1) based coating.

- According to the client’s statement, the Company Name shown on Report in this report and the
Company Name shown on Report in the report A2220100623101011 are the Group-subsidiary
relations, the test result(s) of this report is/are presented in reference to the result(s) that reported in

A2220100623101014.
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Test Process
1. Lead (Pb), Cadmium (Cd)

Weigh sample and place it . . ) .
in a vessel — Add digestion reagent —> Digest the sample
Dry Ashing/ u
- Alkali Fusion/ : Residue
Analyzed by Make up with Acid Dissolution — Filtration

ICP-OES 4 deionized water

Solution

2. Mercury (Hg)

Weigh sample and place 1t in a
microwave digestion vessel

Digest sample in microwave
digestion oven

——{ Add digestion reagent ——>

L Alkali Fusion/ | Residue ﬂ

Acid Dissolution trats
Analyzed by Make up with — Filtration %
ICP-OES “— deionized water ly 4
Solution 7
3. Hexavalent Chromium (Cr(VI)) :

S
: Extraction with boiling water . . Fi2
Tak it f . " Filt dr o
ake a portiont 0 —- (The ratio of sample area to boiling — FIET Ane remove e
the sample water volume is 1 em?to 1 mL) the sample .
. . Adjust the pH value
Analyzed by UV-Vis ] Add test solution G— .
of the solution
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Test Report

Report No. A222010062310101401 Page 4 of 4

Statement:

Photo(s) of the sample(s)

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. The result(s) shown in this report refer(s) only to the sample(s) tested,;

4. Without written approval of CTI, this report can’t be reproduced except in full;

5. In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

*** End of report ***
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Appendix

Client Reference Photo (Non-tested sample)

Statement:

1. The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. The Appendix Information is/are the supplement(s) for the Report A222010062310101401.
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